

# VANCOMYCIN - SCH

## PRACTICE GUIDELINE<sup>®</sup>

### DOCUMENT SUMMARY/KEY POINTS

- Vancomycin is used in situations of suspected or proven antibiotic resistance or allergy, and its appropriate use should be practiced
- This guideline outlines the indications, dosing, and monitoring of vancomycin

### CHANGE SUMMARY

- The doses and frequency for neonates have changed.
- The time of measuring the trough level has changed from prior to the fourth or fifth dose to "prior to the fifth dose".
- The maximum dose of vancomycin has changed from 1 g per dose to 750 mg per dose.
- Therapeutic drug monitoring: revised recommendations.
- Target trough levels: Aim for a target trough level between 10-20 mg/L. Use the higher end of the range (15-20 mg/L) for severe or complicated infections.
- November 2015: minor review to correct a formatting issue in Section 4.

### READ ACKNOWLEDGEMENT

The following staff are to read and acknowledge they understand the contents of this document:

- All staff at SCH who are involved in the provision of antimicrobial agents to SCH patients.
- Clinical Department Heads and Nursing Unit Managers at SCH.

This document reflects what is currently regarded as safe practice. However, as in any clinical situation, there may be factors which cannot be covered by a single set of guidelines. This document does not replace the need for the application of clinical judgement to each individual presentation.

<b>Approved by:</b>	SCHN Policy Procedure and Guideline Committee	
<b>Date Effective:</b>	1 <sup>st</sup> November 2015	<b>Review Period:</b> 3 year
<b>Team Leader:</b>	Staff Specialist	<b>Area/Dept:</b> SCH Infectious Diseases

# TABLE OF CONTENTS

<b>1</b>	<b>Background</b> .....	<b>3</b>
<b>2</b>	<b>Indications</b> .....	<b>3</b>
	<i>Vancomycin is appropriate or acceptable in the following situations:</i> <sup>2-4</sup> .....	<b>3</b>
<b>3</b>	<b>Dose</b> <sup>4-7</sup> .....	<b>4</b>
3.1	Neonates .....	4
3.2	Infants and Children .....	4
3.3	Infants and children with existing renal impairment or risk factors for toxicity .....	4
<b>4</b>	<b>Administration</b> .....	<b>5</b>
<b>5</b>	<b>Vancomycin Toxicity</b> .....	<b>5</b>
5.1	Nephrotoxicity .....	5
5.2	Ototoxicity .....	5
5.3	Hypersensitivity reactions.....	5
<b>6</b>	<b>Monitoring Vancomycin</b> .....	<b>6</b>
6.1	Background .....	6
6.2	Recommendations.....	6
6.3	Adjusting doses in children with normal renal function.....	6
6.4	Adjusting doses in children with existing renal impairment or risk factors for toxicity....	7
<b>7</b>	<b>Patient with Renal Impairment or Risk Factors for Toxicity</b> .....	<b>7</b>
7.1	Dose .....	7
7.2	Vancomycin Monitoring and Dose Adjustment.....	7
<b>8</b>	<b>References</b> .....	<b>8</b>

## 1 Background

Vancomycin, a glycopeptide antibiotic, is an essential antibiotic in the treatment of infections with some gram-positive microorganisms, particularly where there is suspected or proven antibiotic resistance. Glycopeptides are also an alternative class of antibiotics for use in patients allergic to beta-lactam antibiotics. Coagulase negative staphylococci, enterococci and more recently, *Staphylococcus aureus* have all been reported to exhibit varying degrees of resistance to vancomycin. In the interest of ensuring efficacy and limiting the spread of resistance, it is essential that appropriate and effective vancomycin treatment is used.<sup>1</sup>

## 2 Indications

***Vancomycin is appropriate or acceptable in the following situations:***<sup>2-4</sup>

- Treatment of serious infections due to beta-lactam-resistant gram-positive microorganisms.

*Clinicians should be aware that vancomycin may be less bactericidal than beta-lactam agents for beta-lactam-susceptible staphylococci and therefore vancomycin is not recommended for therapy if an alternative exists.*

- Treatment of infections due to gram-positive microorganisms in patients with serious hypersensitivity (IgE-mediated or non IgE-mediated delayed type) to beta-lactam antimicrobials and other antimicrobial agents are not available.
  - *Immediate hypersensitivity is characterised by the development of urticaria, angioedema, bronchospasm or anaphylaxis (with objectively demonstrated hypotension, hypoxia or elevated mast-cell tryptase concentration) within 1 to 2 hours of exposure to a drug.*
  - *Delayed reaction: characterised by macular, papular or morbilliform rash, occurring several days after starting treatment. Examples include serum sickness, DRESS syndrome and Steven-Johnson syndrome.*
- For the rest of the indications for vancomycin use, see:
  - SCH Empiric Antibiotic Guideline.
  - SCH Guidance MS

## 3 Dose <sup>4-7</sup>

### 3.1 Neonates

Postmenstrual age (NB1)	Postnatal age	Starting dose (use actual body weight)	Dosing frequency	Timing of trough level
< 30 weeks	0-14 days	15 mg/kg	18-hourly	Before the second dose
	≥ 14 days		12-hourly	Before the third dose
30-36 weeks	0-14 days		12-hourly	Before the third dose
	≥14 days		8-hourly	Before the fourth dose
37-44 weeks	0-7 days		12-hourly	Before the third dose
	≥7 days		8-hourly	Before the fourth dose
≥ 45 weeks			6-hourly	Before the fifth dose

(NB1): postmenstrual age is the time elapsed between the first day of the last menstrual period and birth (gestational age) plus the time elapsed after birth (postnatal age).

### 3.2 Infants and Children

**IV: 15mg/kg/dose 6 hourly to a maximum of 750 mg per dose**

**NB:** A loading dose of 30 mg/kg can be considered in patients with severe sepsis. If a loading dose is given, it should be counted as the first dose

### 3.3 Infants and children with existing renal impairment or risk factors for toxicity

See: [Patient with Renal Impairment or Risk Factors for Toxicity](#)

## 4 Administration

Infuse over 2 hours in a concentration of no more than 5mg/mL.

In fluid restricted patients a concentration of 10mg/mL can be used. In patients receiving multiple IV medications, the infusion may be given over a shorter period but the rate of infusion must not be higher than 10 mg/minute. Patients with previous 'red man syndrome' may require longer infusion times (see [Hypersensitivity reactions](#)).

## 5 Vancomycin Toxicity

### 5.1 Nephrotoxicity

- Although nephrotoxicity with modern formulations of vancomycin is uncommon, concomitant use of vancomycin with nephrotoxic medications (e.g. aminoglycosides, amphotericin, cyclosporine, frusemide) increases this risk.
- Existing renal impairment is also a risk factor for nephrotoxicity.

### 5.2 Ototoxicity

- Although ototoxicity secondary to vancomycin is uncommon, vancomycin should be used with caution with concomitant ototoxic medications (e.g. aminoglycosides, frusemide, cisplatin).

### 5.3 Hypersensitivity reactions

- The most common hypersensitivity reaction is an infusion-related anaphylaxis-like reaction, known as 'red man syndrome'. This is characterised by flushing, erythema and pruritis, particularly of the upper body, head and neck. It is common and is related to the speed of infusion. The mechanism is direct mast cell activation by vancomycin. It is NOT a true, IgE-mediated allergy. However, anaphylaxis to vancomycin can present with similar signs.
- Suggested management of 'red man syndrome':
  - Stop the infusion.
  - Assess for signs of anaphylaxis (i.e. urticaria, stridor, wheeze).
    - If these are present, manage as an anaphylactic reaction, including IM adrenaline. In these cases, vancomycin must be avoided in the future.
  - If no signs of anaphylaxis are present, administer an antihistamine (e.g. cetirizine).
    - Once symptoms have subsided, the infusion can be re-started at one-half the original rate.
    - Future infusions of vancomycin should be administered over **four hours**. Consider pre-medicating with an antihistamine before infusions.

## 6 Monitoring Vancomycin

### 6.1 Background

- There is little evidence suggesting vancomycin nephrotoxicity occurs in children without risk factors, or that this toxicity is associated with high peaks.<sup>8-13</sup> Therefore, peak vancomycin levels should not be routinely measured.
- Trough levels should be measured to ensure effective antimicrobial levels are reached.
- A higher serum concentration (indicated by the trough level) may be required for effective antimicrobial activity in bone, joint or central nervous system infections.

### 6.2 Recommendations

- All children prescribed vancomycin should have their renal function checked either prior to commencing therapy or at the time of their first serum level.
- The first serum level should be performed **prior to the fifth dose** of vancomycin (i.e. when a “steady-state” is reached) in all children with normal renal function. A vancomycin trough level should be taken within 30 minutes before the next dose. See section 3.1 above for the timing of the trough level for neonates.
- In patients with normal renal function, **GIVE** the dose after taking the trough level. **DO NOT withhold** the next dose while awaiting the result as this usually results in the patient being under-dosed.
- A trough level should be performed in children with normal renal function **every third day** if continuing therapy is required and **prior to the fifth dose** following a dose change.
- To be able to interpret levels and adjust doses, the time the level is taken and the time the previous vancomycin dose was administered must be recorded.
- Target trough levels: Aim for a target trough level between **10-20mg/L**. Use the higher end of the range (**15-20 mg/L**) for **severe or complicated infections**.

### 6.3 Adjusting doses in children with normal renal function

- Trough level **above** the target range.

If the trough vancomycin level is greater than the target range, the **total daily dose** should be **decreased by 20%, while the dosing interval remained at 6-hourly**. If the trough is **> 30mg/L**, check the patients renal function and discuss with the Infectious Diseases team before giving further doses.

- Trough level **below** the target range.

If the vancomycin level is less than the target range, the **total daily dose** should be **increased by 20%, while the dosing interval remained at 6-hourly**. If the child has sepsis or CNS infection and the trough is still **< 10mg/L** despite dose adjustment, discuss with the Infectious Diseases team.

## 6.4 Adjusting doses in children with existing renal impairment or risk factors for toxicity.

See: [Patient with Renal Impairment or Risk Factors for Toxicity](#)

# 7 Patient with Renal Impairment or Risk Factors for Toxicity

Dosing and dose adjustment in patients with risk factors for toxicity, such as concurrent nephrotoxic drugs should be discussed with the Admitting Medical Officer.

## 7.1 Dose

- The dosing and interval of vancomycin depend on the estimated glomerular filtration rate.
- To estimate the dosing interval, the following table may be useful.<sup>14</sup>

Vancomycin excretion is influenced by glomerular filtration rate (GFR).

GFR can be estimated by the Schwartz formula:

$$\text{Estimated GFR} = \frac{\text{Height (cm)} \times 36.5}{\text{Serum creatinine (micromol/L)}}$$

GFR (ml/min/1.73m <sup>2</sup> )	Dose	Frequency
> 90	15 mg/kg	6 hourly
50 - 90	10 mg/kg	12 to 24 hourly*
< 50	10 mg/kg	seek advice

\*A trough level should be performed prior to the **second dose** in children with renal impairment (GFR < 90 ml/min/1.73m<sup>2</sup>) **WAIT** for the result before giving the next dose.

## 7.2 Vancomycin Monitoring and Dose Adjustment

- In children with existing renal impairment or risk factors for toxicity, renal function and drug monitoring are essential to guide therapy.
- If vancomycin level is below or above the target level, please seek advice from the Department of Nephrology or Infectious Diseases

## 8 References

1. Grimsley C, Thomson AH. Pharmacokinetics and dose requirements of vancomycin in neonates. *Archives of Disease in Childhood Fetal & Neonatal Edition*.81(3):F221-7, 1999.
2. Recommendations for preventing the spread of vancomycin resistance. Recommendations of the Hospital Infection Control Practices Advisory Committee (HICPAC). *Morbidity & Mortality Weekly Report. Recommendations & Reports*.44(RR-12):1-13, 1995.
3. American Academy of Pediatrics. Red Book - 2003 Report of the Committee on Infectious Diseases. American Academy of Pediatrics, 2003.
4. eTG complete. In. Melbourne: Therapeutic Guidelines Limited; 2012.
5. Catherine Liu et al. Clinical Practice Guidelines by the Infectious Diseases Society of America for the Treatment of Methicillin-Resistant Staphylococcus aureus Infections in Adults and Children: Executive Summary. *CID*: 2011;52(3):285–292.
6. Theresa S Cole, Andrew Riordan. Vancomycin dosing in children: what is the question? *Arch Dis Child*. 2013;98:994–997.
7. Laura Broome and Tsz-Yin So. An Evaluation of Initial Vancomycin Dosing in Infants, Children, and Adolescents. *International Journal of Pediatrics Volume 2011, Article ID 470364, 4 pages* doi:10.1155/2011/470364
8. Hing WC, Bek SJ, Lin RT, Li SC. A retrospective drug utilization evaluation of vancomycin usage in paediatric patients. *Journal of Clinical Pharmacy & Therapeutics*.29(4):359-65, 2004.
9. Nahata MC. Lack of nephrotoxicity in pediatric patients receiving concurrent vancomycin and aminoglycoside therapy. *Chemotherapy*.33(4):302-4, 1987.
10. de Hoog M, van Zanten BA, Hop WC, Overbosch E, Weisglas-Kuperus N, van den Anker JN. Newborn hearing screening: tobramycin and vancomycin are not risk factors for hearing loss. *Journal of Pediatrics*.142(1):41-6, 2003.
11. Kucers A, Crowe SM, Grayson ML, Hoy JF. Vancomycin. *The Use of Antibiotics*, pp 763-90. Oxford: Butterworth-Neinemann, 1997.
12. Eng RH, Wynn L, Smith SM, Tecson-Tumang F. Effect of intravenous vancomycin on renal function. *Chemotherapy*.35(5):320-5, 1989.
13. Hammett-Stabler CA, Johns T. Laboratory guidelines for monitoring of antimicrobial drugs. *National Academy of Clinical Biochemistry*. [Review] [166 refs]. *Clinical Chemistry*.44(5):1129-40, 1998.
14. Berard E, Gut J. Use of drugs in patients with chronic renal failure and end-stage renal disease. In Cochat P, ed. *ESPN Handbook*, pp 347-53. Lyon: Medcom, 2002.

### **Copyright notice and disclaimer:**

The use of this document outside Sydney Children's Hospitals Network (SCHN), or its reproduction in whole or in part, is subject to acknowledgement that it is the property of SCHN. SCHN has done everything practicable to make this document accurate, up-to-date and in accordance with accepted legislation and standards at the date of publication. SCHN is not responsible for consequences arising from the use of this document outside SCHN. A current version of this document is only available electronically from the Hospitals. If this document is printed, it is only valid to the date of printing.